PARTS BREAKDOWN
Model: SP-20 / SP-25
2" Submersible Pump

b
23
-
e m
iy =
] iy 24
‘ 25
‘ NOT PICTURED ‘
FLANGE KIT 26
‘ w/ GASKET &

HARDWARE
#49

Patron Products (div. of Rentquip) 1-800-818-1199 Page 1 of 2



—t : PARTS BREAKDOWN
pa ran Model: SP-20 / SP-25

2" Submersible Pump

SP-20 SP-25
Pos Item No. Item No. Description Qty
1 S60490 S60490 Mechanical Seal 1
2 S60574 S60574 0O-Ring 1
3 S60571 S60571 0O-Ring 1
4 S60552 S60552 Hex Socket, M10*20 1
5 S60509 S60509 Gasket 1
6 S60562 S60562 M. Seal Bracket 1
7 S60492 S60492 Qil Seal 1
8 S60609 S60609 Spring Washer, M6 3
9 S60575 S60575 Hex Socket, M6*25 3
10 S60445 S60445 Qil Seal Bush 1
11 S60499 S60499 Wear Plate 1
12 S60496 S60495 Impeller 1
13 S60580 S60580 Washer, 5/16" 1
14 S60582 S60582 Spring Washer, M8 1
15 S60556 S60556 Cap Nut, M8 1
16 S60494 S60494 Casing 1
17 S60498 S60498 Casing Cover 1
18 560448 S60448 Strainer 1
19 S60597 S60597 Washer, M8 3
20 S60589 S60589 Hex Bolt, M8*50(22) 3
21 S60592 S60592 Hex Bolt, M5*15 2
22 S60588 S60588 Washer, M5 2
23 S60468 S60470 Cable And Plug Assy (50', 14AWG, 3C, SJIOW) 1
24 S60596 S60596 Hex Bolt, M8*70(22) 2
25 S60597 S60597 Washer, M8 2
26 S60501 S60501 Handle 1
27 S60465 S60466 Outer Cover 1
28 S60642 S60642 Gasket 1
29 S60558 S60558 Upper Cover 1
30 S60608 S60608 Hex Bolt, M6*25 3
31 S60609 S60609 Spring Washer, M6 3
32 S60610 S60610 Capacitor Clip 1
33 S60478 S60480 Running Capacitor 1
34 S60612 S60612 Bolt, M4*6 2
35 S60613 S60613 Washer, M4 1
36 S60618 S60618 Gasket 1
37 S60612 S60612 Bolt, M4*6 2
38 S60613 S60613 Washer, M4 1
39 S60637 S60637 Ground Wire, 16AWG*120 1
40 S60664 S60664 Screw (M4*8) + Washer (M4) 2
41 S60631 S60634 Auto-Cut Protector 1
42 S60628 S60628 Wave Washer 1
43 S60486 S60486 Bearing 1
44 S60441 S60442 Shaft End 1
45 S60654 S60654 Bearing Washer 1
46 S60487 S60629 Bearing 1
47 S60623 S60624 Stator Winding 1
48 S60625 S60626 Motor Frame 1
49 S60100 S60100 Outlet Flange Kit w/ Gasket, Hardware 1

Patron Products (div. of Rentquip) 1-800-818-1199 Page 2 of 2



